STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION o,

5 . Yl

g et

PAUL R. LEPAGE PATRICIAW. AHO
GOVERNOR COMMISSIONER

June 1, 2015
Chris White
Town of Old Orchard Beach
24 Manor Street
Old Orchard Beach, Maine 04064 Transmitted via electronic mail
cwhite@oobmaine.com Delivery confirmation requested

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEG101524
Maine Waste Discharge License (WDL) Application #W002786-6D-G-R
Final Permit

Dear Mr. White;

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was
approved by the Department of Environmental Protection. Please read this permit/license
renewal and its attached conditions carefully. You must follow the conditions in the order to
[...]
should then be conducted.

{8) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be conducted
only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason.

Ravised April 24, 2014 Page 4 ' DEPLW 0740-G2014



mailto:Jil@~f~i!&li~lil:~~t!lr~ll2!:i~a;Tiifu~B99@!i~:~tlli!~fc'ill911l)Jl2Y.'ltfi!ilQ2nii-?'2!1[~9w\liY;i�'9!~fi:'*~~1i'i!i?l!��ili~1irffoffi!9.f�'9@ln<t~rhlii1if2n'!b~l�.llr~l!�heet

Printed 5/5/2014 Maine Department of Environmental Protection
WET and Chemical Specific Data Report Form
This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

Comments;

Revised April 24, 2014 Page 5 ' DEPLW 0740-G2014




ATTACHMENT E




STATE OF MAINE
DEPARTMENT OFP ENVIRONMENTAL PROTECTION

CHAPTER 530.2(D)(4) CERTIFICATION

PAUL R, LEPAGE PATRICIA W. AHO

GOVERNOR Commissioner
MEPDES# Facility Name

Since the effective date of your permit, have there been; NO YES _
Describe in comments

section
l Increases in the number, types, and flows of industrial, :

. ‘ o i s : O Cd
commercial, or domestic discharges to the facility that in the
judgment of the Department may cause the receiving water to
become toxic?

2 Changes in the condition or-operations of the facility that may
- - ) | 0
increase the toxicify of the discharge?
3 Changes in storm water collection or inflow/infiltration
- " . . [ O
affecting the facility that may increase the foxicity of the
discharge?
4 Increases in the type or volume of hauled wastes accepted by
. O U
the facility?

COMMENTS:

Name (printed):

Signature: Date:

This document must be signed by the permittee or their legal representative.

This form may be used to meet the requirements of Chapter 530.2(D){(4). This Chapter requires all
dischargers having waived or reduced toxic testing to file a statement with the Department describing
changes to the waste being contributed to their system as outlined above. As an alternative, the
discharger may submit a signed letter containing the same information.

Scheduled Toxiecity Testing for the next calendar vear

Test Conducted 1% Quarter 2% Quarter 3" Quarter 4™ Quarter
WET Testing ] u) ] =]
Priority Pollutant Testing 0 o - 0 o
Analytical Chemistry 0 | 0 a
Other toxic parameters | ] o u| =]

Please place an "X in each of the boxes that apply to when you will be conducting any one of
the three test types during the next calendar year.
! This only applies to parameters where testing is required at a rate less frequently than quarterly.

AUGUSTA

17 STATE HOUSE STATION BANGOR PORTLAND PRESQUE ISLE

AUGUSTA, MAINE 04333-0017 106 HOGAN ROAD, SUITE 6 312 CANCO ROAD 1235 CENTRAL DRIVE, SKYWAY TARK
(207) 287-7688 FAX: (207) 287-7826  BANGOR, MAINE 04401 PORTLAND, MAINE 04103 PRESQUE ISLE, MATNE 04769-2094
RAY BLDG., HOSPITAL 8T, (207) 941-4570 FAX: (207) 941-4584  (207) 822-6380 FAX: (207) 822-6303  {207) 764-0477 FAX: (207)760-3143

web site: www.maine.gov/dep



www.maine

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: June 1, 2015
PERMIT NUMBER: HME0101524
WASTE DISCHARGE LICENSE;: #W002786-6D-G-R

NAME AND ADDRESS OF APPLICANT:
TOWN OF OLD ORCHARD BEACH
1 PORTLAND AVENUE
OLD ORCHARD BEACH, MAINE: 04064

COUNTY: YORK

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):
OLD ORCHARD BEACH WASTEWATER FACILITY

24 MANOR STRELET
OLD ORCHARD BEACH, MAINE 04064

RECEIVING WATER CLASSIFICATION: ATLANTIC OCEAN/CLASS SB

COGNIZANT OFFICIAL CONTACT INFORMATION:
MR. CHRIS WHITE, SUPERINTENDENT

(207) 934-4416

cwhite@oobmaine,com

1. APPLICATION SUMMARY

Application: On December 3, 2014, the Department of Environmental Protection (Department) accepted
as complete for processing, a renewal application from the Town of Old Orchard Beach (OOB/permittee)
for Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101524/Maine Waste
Discharge License (WDL) #W002786-6D-E-R, which was issued on February 19, 2010 for a five-year
term. The 2/19/10 MEPDES permit authorized the monthly average discharge of 3.5 million gallons per
day (MGD) of secondary treated sanitary wastewater to the Atlantic Ocean at Saco Bay, Class SB, in Old
Orchard Beach, Maine,



mailto:cwhite@oobmaine.com

#MEO1G1524 FACT SHEET Page2 of 15
#W002786-6D-G-R

2. PERMIT SUMMARY

a. Terms and Conditions: This permitting action is carrying forward all the terms and conditions of the

previous permitting actions except it is:

1.

Revising the minimum monitoring frequency requirements for settleable solids based on the
results of facility testing;

Incorporating the interim mercury limits established by the Department for this facility pursuant to
Certain deposits and discharges prohibited, 38 M.R.S.A. § 420 and Waste discharge licenses, 38
M.R.S.A. § 413 and Interim Effluent Limitations and Controls for the Discharge of Mercury, 06-096
CMR 519 (last amended October 6, 2001); and

Revising the timing of the screening whole effluent toxicity testing (WET), priority pollutant, analytical
chemistry and surveillance level WET, priority pollutant, analytical chemistry testing during permit
cycle; and '

Eliminating the waiver for percent removal requirements for biological oxygen demand (BODs)
and total suspended solids(TSS) when influent strength is less than 200 mg/L.

b. History: The most current relevant regulatory actions include:

April 13, 2000 -~ The Department issued WDL #W002786-51.-C-R for a five-year term.

January 20, 2000 — The Department administratively modified WDL # W002786-5L-C-R by
establishing interim average and maximum concentration limits for the discharge of mercury.

January 12, 2001 — The Department received authorization from the US Environmental Protection
Agency (USEPA) to administer the National Pollution Discharge Elimination System (NPDES)
permitting program in Maine, excluding areas of special interest to Maine Indian Tribes. From this
point forward, the program has been referred to as the Maine Pollutant Discharge Elimination System
(MEPDES) program, and MEPDES permit #ME0101524 has been utilized for this facility.

April 19, 2005 -- The Department issued WDL #W002786-5L-D-R for a five-year term.

Febroary 19, 2010 — The Department issued combination MEPDES permit #ME0101524/
WDL#W002786-6D-E-R for a five-year term.

February 6, 2012 — The Department issued permit modification #ME0101524/WDL#W002786-6D-F-
M to incorporate the average and maximum concentration limits for total mercury.

December 3, 2014 — OOB submitted a timely and complete General Application to the Department for
renewal of the February 19, 2010 MEPDES permit. The application was accepted for processing on
December 3, 2014, and was assigned WDL #W002786-6D-G-R / MEPDES #ME0101524.




#MEG101524 FACT SHEET Page 3 of 15
#W002786-6D-G-R .

2. PERMIT SUMMARY (cont’d)

C.

Source Description; OOB operates a municipal wastewater treatment facility located on Manor Street

in Old Orchard Beach, for the treatment of sanitary wastewater generated by commercial and
residential users in OOB. OOB is a tourist community. The population served by the facility is
estimated to be approximately five (5) times greater during the peak summer season when compared to
the winter season. There are no significant industrial users contributing flows to the treatment works
and the facility is not required to implement a formal pretreatment program. There are no combined
sewer overflow (CSO) points associated with the coliection system. The QOB treatment facility is
currently authorized to accept and introduce into the treatment works up to 8,000 gallons per day of
transported wastes from local haulers based on a transported waste management plan that was
submitted to the Department as an exhibit to the 12/3/14 application for permit renewal. The facility is
also able to receive up to 16,000 gallons per month of car wash water, A map showing the location of
the treatment facility is included as Fact Sheet Attachment A.

Wastewater Treatment: Preliminary treatment occurs at the West Grand Pump station prior to the
headworks. At this pump station, all wastewater travels through a comminuter in order to macerate
any larger sized solids. Grit is also removed in a cyclonic flow grit separator chamber, Further grit
removal is accomplished at the headworks in a dedicated grit channel where the heavier solids are
allowed to settle from suspension in the wastewater flow. Primary treatment is accomplished in five
(5) rectangular primary clarifiers (each with a capacity of 0.1 million gallons (MG). Secondary
treatment is provided by a two chamber aeration basin that has a capacity of 0.6 MG followed by two
75 foot diameter clarifiers (one of which was constructed in 2002). Secondary treated wastewater
effluent is chlorinated in two disinfection tanks that have a capacity of 0.15 MG. The disinfected
wastewater is pumped to an outfall pipe that has a diameter of 24 inches. The effluent is discharged to
Saco Bay in the Atlantic Ocean through a diffuser that is located 3,100 feet from the shoreline and is at
a depth of 20 feet below mean low water level. See Attachment B of this Fact Sheet for a schematic of
the wastewater treatment process.

Primary sludge generated by the treatment process is stored in an on-site storage tank that has a
working volume of 0.076 MG and secondary siudge is stored in a tank that has a capacity of 0.28 MG.
The secondary and primary sludges are blended on-site in a “day-tank” with a capacity of 0.061 MG
prior to dewatering. Studge is dewatered by a 2.2 meter belt filter press and hauled off by New
England Organics,

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 MLR.S.A. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require application of best practicable treatment
(BPT), be consistent with the T.S. Clean Water Act, and ensure that the receiving waters attain the State
water quality standards as described in Maine's Surface Water Classification System. In addition, 38
M.R.S.A. § 420 and 06-096 CMR 530 require the regulation of toxic substances not to exceed levels set
forth in Surface Water Quality Criteria for Toxic Poliutants, 06-096 CMR 584 (last amended July 29,
2012), and that ensure safe levels for the discharge of toxic pollutants such that existing and designated
uses of surface waters are maintained and protected.




#MED101524 FACT SHEET Paged of 15
#W002786-6D-G-R

4, RECEIVING WATER QUALITY STANDARDS

Classification of estuarine and marine waters, 38 M.R.S.A. § 469(5) classifies the tidewaters of Saco Bay
as a Class SB water. Standards for classification of estuarine and marine waters, 38 M.R.S.A. § 465-B(2)
describes the standards for classification of Class SB waterways. Standards for classification of estuarine
and marine waters, 38 MLR.S.A. § 465(B)(2) describes the classification standards for Class SB waters.

5. RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2012 Integrated Water Quality Moniforing and Assessment Report (Report),

prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution
Control Act, lists the Saco Bay in Old Orchard Beach as, “Category 4-A: Estuarine and Marine Waters
with Impaired Use, TMDL Completed.” Sampling conducted in calendar year 2009 demonstrated that the
Saco Bay in Old Orchard Beach (waterbody ID #811) is impaired by bacteria. The Department completed
the TMDL in 2009 and it was approved by USEPA on September 28, 2009.

In addition, all estuarine and marine waters are listed in Category 5-D, “Estuarine and Marine Waters
Impaired by Legacy Pollutants.” The Category 5-D waters partially support fishing (“shellfish
consumption”) due to elevated levels of PCBs and other persistent, bioaccumulating substances in lobster
tomalley. Currently, the Maine Department of Marine Resources shellfish harvesting Area #10 (Saco
River and Saco Bay) is closed to the harvesting of shellfish due to insufficient (limited) ambient water
quality data to meet the standards in the National Shellfish Sanitation Program. Compliance with the year-
round fecal coliform bacteria limits in this permitting action ensures that the discharge from OOB will not
cause or contribute to the shelifish harvesting closure. The shellfish closure area is identified on the map
included as Fact Sheet Attachment C.

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

a. Flow: The previous permitting action established, and this permitting action is carrying forward, a
monthly average discharge flow limitation of 3.5 MGD along with a continuous monitoring
requirement.

The Department reviewed 56 Discharge Monitoring Reports {DMRs) that were submitted for the
period March 2009 - October 2014. A review of data indicates the following:

Flow

Value Limit (MGD) Range (MGD) Mean (MGD)
Monthly Average 3.5 0.60-2.30 1.16

b. Dilution Factors: 06-096 CMR 530(4)(A)(2)(a) states that, “For discharges to the ocean, dilution must be
calculated as near-field or initial dilution, or that dilution available as the effluent plume rises from the
point of discharge to its trapping level, at mean low water level and slack tide for the acute exposure
analysis, and at mean tide for the chronic exposure analysis using appropriate models determined by the
Departiment such as MERGE, CORMIX or another predictive model.” Based on plan and profile
information submitted by the permittee, and calculations based on interpretation of the CORMIX model,
the Department has determined that the dilution factors associated with the discharge from OOB are as

follows:




#ME0101524 FACT SHEET Page 5 of 15

#W002786-6D-G-R

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont’d)

Acute = 68:1 Chronic = 75:1 Harmonic mean! = 225:1

¢. Biochemical Oxygen Demand (BODs) and Total Suspended Solids (TSS): The previous permitting

action established, and this permitting action is carrying forward, monthly average and weekly average
technology-based concentration limits of 30 mg/L and 45 mg/L, respectively, for BODsand TSS based
on the secondary treatment requirements specified at Effluent Guidelines and Standards, 06-096 CMR
525(3)(111) (effective January 12, 2001), and a daily maximum concentration limit of 50 mg/L, which
is based on a Department best professional judgment of best practicable treatment for secondary
treated wastewater. The previous permitting action established and this permitting action is carrying
forward, monthly average, weekly average and daily maximum mass limits of 876 Ibs./day, 1,314
lbs./day and 1,460 lbs./day, respectively.

This permitting action is carrying forward a requirement for a minimum of 85% removal of BODs &
TSS pursuant to 06-096 CMR 5253)(11)(a&b)(3).The Department is eliminating the waiver to
achieve 85% removal of BODs and TSS when the monthly average influent is less than 200 mg/L as
the secondary treatment regulations do not contain a provision for such a waiver. The requirement to
achieve 85% removal of BODs and TSS applies at all times to all flows receiving secondary
treatment.

The Department reviewed 56 DMRs that were submitted for the period March 2009 — October 2014
for BOD:s. Tt is noted that the daily maximum BODs concentration limit of 50 mg/L was exceeded in
December 2013 and February 2014 with results of 56 mg/L and 55 mg/L, respectively. A review of
data indicates the following:

BOD;mass
Value Limit (Ibs./day) Range (Ibs./day) Mean (lbs./day)
Monthly Average 876 25-414 92
Weekly Average 1,314 31841 137
Daily Maximum 1,460 35-1,275 191
BOD;s concentration
Value Limit (mg/L) Range (mg/L) Mean (mg/L}
Monthly Average 30 5-25 9
Weekly Average 45 5—42 13
Daily Maximum 50 6-56 17

! Fhe harmonic mean dilution factor is approximated by muitiplying the chronic dilution factor by three (3). This multiplying factor
is based on guidelines for estimation of human health dilution presented in the U.S. EPA publication, “Technical Support Document